
-40- Model G0996 (Mfd. Since 09/24)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

11

18

7

41
20

12

74

6

8

16

17

2

15

59

22

26

69

68

1

9

13
14

37

44

53
102

103

104

75

77

78

79

80
81

82

83

36
89

87
88

9192

93

90

94

98

60

101

113

114

115

116

117
118

119

120

119

123
124

125
126

127

128
129

130

131
132

133
123

135

71

3

34
105 106

70

34

4

47

48

33

31 32

24

21
49

39

27
23

30 45
4637

61

62
63

76

84

2840 32

17

42

10

47-1

47-2

47-3
47-4

34

105106

105106

29
50

51

85

86

43
19

65

56

55

54

58

57

109 110
111

65111

73

72

5

95

969799

100
98

25

38

64
45

13

107

106

114
136

51

137

138

127

134
139

140
141

142

143

Main

SECTION 9: PARTS
We do our best to stock replacement parts when possible, but we cannot guarantee that all parts shown 
are available for purchase. Call (800) 523-4777 or visit www.grizzly.com/parts to check for availability.



Model G0996 (Mfd. Since 09/24) -41-BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

REF PART # DESCRIPTION REF PART # DESCRIPTION
1 P0996001 FRAME MAIN 51 P0996051 FLAT WASHER 6MM
2 P0996002 ANVIL ADJUSTMENT BLOCK 53 P0996053 FENCE ARM
3 P0996003 FRAME LEFT 54 P0996054 FENCE MOUNTING BRACKET
4 P0996004 FRAME RIGHT 55 P0996055 STRAIGHT GUIDE FENCE
5 P0996005 BUTTON HD CAP SCR M8-1.25 X 16 56 P0996056 ROLLER GUIDE FENCE
6 P0996006 LEADSCREW SLEEVE 57 P0996057 SHOULDER SCREW M8-1.25 X 15, 10 X 65
7 P0996007 HAMMER MOUNT 58 P0996058 BALL BEARING 6000ZZ
8 P0996008 SPRING SEAT LOWER 59 P0996059 ANVIL LEADSCREW
9 P0996009 COLLAR LOCK PLATE 60 P0996060 FRAME MOUNT
10 P0996010 PISTON 61 P0996061 CAP SCREW M12-1.75 X 30
11 P0996011 ANVIL LOCK COLLAR 62 P0996062 FLAT WASHER 12MM
12 P0996012 BUSHING 40 X 50 X 130 63 P0996063 LOCK WASHER 12MM
13 P0996013 FLAT WASHER 10MM 64 P0996064 BUTTON HD CAP SCR M8-1.25 X 20
14 P0996014 LOCK WASHER 10MM 65 P0996065 CAP SCREW M8-1.25 X 25
15 P0996015 HEX BOLT M10-1.5 X 25 68 P0996068 FLANGE BOLT M12-1.75 X 30
16 P0996016 BASE 69 P0996069 CONTROL BOX
17 P0996017 COLLET ER32UM 16MM 70 P0996070 VFD INVT GD20-1R1G-S12
18 P0996018 DIE SPRING 25 X 55 71 P0996071 POWER LAMP YIJIA AD16-22DS
19 P0996019 CAP SCREW M6-1 X 16 72 P0996072 POTENTIOMETER TAYEE LA42DWQ-22-2K
20 P0996020 SPRING SEAT UPPER 73 P0996073 ON/OFF SWITCH DKLD LDZ-6-2
21 P0996021 CAM 74 P0996074 HANDWHEEL 12MM M8-1.25
22 P0996022 LOCK PLATE 75 P0996075 POWER CORD 14G 3W 120" 5-15P
23 P0996023 CRANK SHAFT 76 P0996076 MOTOR CONDUIT
24 P0996024 PILLOW BEARING UCF206 77 P0996077 FOOT SWITCH CONDUIT
25 P0996025 CRANK SHAFT COVER 78 P0996078 E-STOP BUTTON SCHNEIDER XB5AS542C
26 P0996026 HEX NUT M10-1.5 79 P0996079 E-STOP CONTROL BOX
27 P0996027 BUSHING 25 X 32 X 48 80 P0996080 FOOT SWITCH PEDESTAL
28 P0996028 CAP SCREW M5-.8 X 20 81 P0996081 HOLLOW HANDLE
29 P0996029 COVER PLATE 82 P0996082 FOOT SWITCH ASSEMBLY
30 P0996030 BUSHING 20 X 26 X 20MM COPPER 83 P0996083 HEX NUT M6-1
31 P0996031 BUSHING 20 X 26 X 15MM COPPER 84 P0996084 HANDWHEEL 19MM
32 P0996032 BEARING SEAT 85 P0996085 HINGE
33 P0996033 SHAFT COUPLER 86 P0996086 WINDOW ACRYLIC
34 P0996034 FLAT HD CAP SCR M10-1.5 X 20 87 P0996087 SET SCREW M6-1 X 6
36 P0996036 BUSHING 25 X 30 X 11.5 88 P0996088 COMPRESSION SPRING 0.6 X 4 X 5
37 P0996037 CAP SCREW M8-1.25 X 35 89 P0996089 STEEL BALL 4.94MM
38 P0996038 GASKET 4 X 20 X 345MM RUBBER 90 P0996090 ADJUSTABLE SPRING BLOCK
39 P0996039 PIVOT PIN 91 P0996091 SPANNER NUT M20-2.5
40 P0996040 LOCK COLLAR 92 P0996092 LEADSCREW COLLAR
41 P0996041 FLANGED BUSHING COPPER 93 P0996093 HOLLOW HANDLE
42 P0996042 SHOULDER SCREW M10-1.5 X 16, 12 X 70 94 P0996094 FLANGE BOLT M12-1.75 X 50
43 P0996043 KNOB BOLT M10-1.5 X 40 95 P0996095 HEX WRENCH SET 1.5-10MM (9-PC)
44 P0996044 GREASE FITTING M8-1 STRAIGHT 96 P0996096 WRENCH 15MM COMBO
45 P0996045 FLAT WASHER 8MM 97 P0996097 SPANNER WRENCH 34-36MM
46 P0996046 LOCK WASHER 8MM 98 P0996098 COLLET CHUCK ER32
47 P0996047 MOTOR 1.5HP 380V 3-PH 99 P0996099 COLLET WRENCH ER32
47-1 P0996047-1 MOTOR FAN COVER 100 P0996100 DOWEL PIN 6 X 10
47-2 P0996047-2 MOTOR FAN 101 P0996101 ANVIL SEAT
47-3 P0996047-3 JUNCTION BOX 102 P0996102 FENCE ARM MOUNT
47-4 P0996047-4 BALL BEARING 6204ZZ 103 P0996103 CLAMP PLATE
48 P0996048 MOTOR MOUNT 104 P0996104 FENCE ARM CLAMP
49 P0996049 CAM PLATE 105 P0996105 BUTTON HD CAP SCR M10-1.5 X 25
50 P0996050 BUTTON HD CAP SCR M6-1 X 10 106 P0996106 FLAT WASHER 10MM

Main Parts List



-42- Model G0996 (Mfd. Since 09/24)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

REF PART # DESCRIPTION REF PART # DESCRIPTION
107 P0996107 SHOULDER SCREW M8-1.25 X 16, 8 X 58 128 P0996128 CAM LOCK INSERT TWO-WAY
109 P0996109 CAP SCREW M8-1.25 X 25 129 P0996129 CONTROL BOX DOOR
110 P0996110 LOCK WASHER 8MM 130 P0996130 FOAM TAPE 15 X 12 X 250MM
111 P0996111 FLAT WASHER 8MM 131 P0996131 LOCK NUT M8-1.25
113 P0996113 RIVET 4 X 8MM BLIND, ALUMINUM 132 P0996132 PHLP HD SCR M5-.8 X 12
114 P0996114 CAP SCREW M6-1 X 16 133 P0996133 ELECTRICAL MOUNTING PLATE
115 P0996115 STRAIN RELIEF M22-1.5 134 P0996134 COMPRESSION SPRING 1 X 14.5 X 8.6MM
116 P0996116 HEADED PIN 6 X 55 135 P0996135 KEY FEMALE TWO-WAY
117 P0996117 P&S CONNECTOR PLUG IEC IP44 136 P0996136 LOCK WASHER 6MM
118 P0996118 P&S CONNECTOR SOCKET IEC IP44 137 P0996137 CAP SCREW M5-.8 X 16
119 P0996119 STRAIN RELIEF M16-1.5 138 P0996138 SHOULDER SCREW M10-1.5 X 16, 10 X 78
120 P0996120 DOOR HINGE 139 P0996139 CAM LOCK BODY
123 P0996123 STRAIN RELIEF M20-1.5 140 P0996140 PROTECTIVE FILM
124 P0996124 PHLP HD SCR M4-.7 X 12 141 P0996141 SERRATED LOCK NUT M20-1.5
125 P0996125 EXT TOOTH WASHER 4MM 142 P0996142 CAM
126 P0996126 FLAT WASHER 4MM 143 P0996143 FLANGE BOLT M6-1 X 8 PHILLIPS
127 P0996127 LOCK NUT M4-.7

Main Parts List (Cont.)



Model G0996 (Mfd. Since 09/24) -43-BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

201

202

203

204

205

206

207 208

209

210

211

212

213
214

215

216
217 218 219 220 221 222

223 224 225 226 227 228 229

230

231
232

233 234 235 236 237 238

239 240 241 242 243 244

245

246

247

248

Dies & Holders

REF PART # DESCRIPTION REF PART # DESCRIPTION
201 P0996201 THUMBNAIL SHRINKING DIE HAMMER STEEL 225 P0996225 RADIUS DIE 6" X 1/16" ANVIL STEEL
202 P0996202 THUMBNAIL SHRINKING DIE ANVIL STEEL 226 P0996226 RADIUS DIE 6" X 1/4" ANVIL STEEL
203 P0996203 UNIVERSAL TOOL HOLDER HAMMER STEEL 227 P0996227 RADIUS DIE 8" ANVIL STEEL
204 P0996204 UNIVERSAL TOOL HOLDER ANVIL STEEL 228 P0996228 RADIUS DIE 14-1/2" ANVIL STEEL
205 P0996205 DOMING DIE 3.1" HAMMER STEEL 229 P0996229 RADIUS DIE 24" ANVIL STEEL
206 P0996206 DOMING DIE 3.1" ANVIL STEEL 230 P0996230 RADIUS DIE 36" ANVIL STEEL
207 P0996207 LINEAR STRETCHING DIE ANVIL STEEL 231 P0996231 FLAT DIE HAMMER NYLON
208 P0996208 BEADING DIE 1/4" HAMMER STEEL 232 P0996232 RADIUS DIE 3/4" ANVIL NYLON
209 P0996209 BEADING DIE 1/4" ANVIL STEEL 233 P0996233 RADIUS DIE 7/8" ANVIL NYLON
210 P0996210 BEADING DIE 3/8" HAMMER STEEL 234 P0996234 RADIUS DIE 1-1/8" ANVIL NYLON
211 P0996211 BEADING DIE 3/8" ANVIL STEEL 235 P0996235 RADIUS DIE 1-1/2" ANVIL NYLON
212 P0996212 BEADING DIE 1/2" HAMMER STEEL 236 P0996236 RADIUS DIE 1-7/8" ANVIL NYLON
213 P0996213 BEADING DIE 1/2" ANVIL STEEL 237 P0996237 RADIUS DIE 4" ANVIL NYLON
214 P0996214 FLAT DIE HAMMER STEEL 238 P0996238 RADIUS DIE 5" ANVIL NYLON
215 P0996215 RADIUS DIE 3/4" ANVIL STEEL 239 P0996239 RADIUS DIE 6" X 1/16" ANVIL NYLON
216 P0996216 RADIUS DIE 7/8" ANVIL STEEL 240 P0996240 RADIUS DIE 6" X 1/4" ANVIL NYLON
217 P0996217 RADIUS DIE 1" ANVIL STEEL 241 P0996241 RADIUS DIE 8" ANVIL NYLON
218 P0996218 RADIUS DIE 1-1/8" ANVIL STEEL 242 P0996242 RADIUS DIE 14-1/2" ANVIL NYLON
219 P0996219 RADIUS DIE 1-1/2" ANVIL STEEL 243 P0996243 RADIUS DIE 24" ANVIL NYLON
220 P0996220 RADIUS DIE 1-7/8" ANVIL STEEL 244 P0996244 RADIUS DIE 36" ANVIL NYLON
221 P0996221 RADIUS DIE 2" ANVIL STEEL 245 P0996245 LOUVRE DIE HAMMER STEEL
222 P0996222 RADIUS DIE 3" ANVIL STEEL 246 P0996246 LOUVRE DIE ANVIL STEEL
223 P0996223 RADIUS DIE 4" ANVIL STEEL 247 P0996247 ROUND DIE HOLDER 20MM HAMMER
224 P0996224 RADIUS DIE 5" ANVIL STEEL 248 P0996248 ROUND DIE HOLDER 20MM ANVIL



-44- Model G0996 (Mfd. Since 09/24)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

MODEL G0996
22" POWER HAMMER

To reduce risk of serious personal injury when using this machine:
 1. Read and understand owner’s manual before operating.
 2. Always wear approved safety glasses and hearing protection.
 3. Disconnect power before adjusting, servicing, or when not in use.
 4. Only plug power cord into a grounded outlet.
 5. Keep all guards and covers in place.
 6. Securely mount machine to floor and ensure machine is correctly 

set up before connecting to power.
 7. Keep both hands on workpiece and away from hammer/dies 

during use.
 8. Wear protective gloves and steel-toed shoes when handling 

metal. Deburr/chamfer sharp metal edges.
 9. Do not exceed rated capacity of machine or hammer materials 

machine is not intended for.
10. Do not operate when tired or under influence of drugs or alcohol.
11. Do not expose to rain or use in wet locations.
12. Prevent unauthorized use by children or untrained users; restrict 

access or disable machine when unattended.

Power Req.: 110V, 1-Ph, 60 Hz, 15A
Motor: 1.5 HP, 220V, 3-Ph, 60 Hz, 2.8A
Full-Load Current Rating: 13A
Stroke Speed: 0–960 BPM
Stroke Length: 1/4"
Throat Capacity: 15-1/2" H x 22" D
Max. Mild Steel Thickness: 18 Ga.
Max. Aluminum Thickness: 16 Ga.
Max. Hammer-to-Anvil Distance: 5-3/16"
Anvil Travel: 3-11/16"
Weight: 365 lbs.

Specifications WARNING!

Date

Mfd. for Grizzly in China

S/N

WARNING!

Keep hands clear 
of the hammer 
mechanism at all 
times!

CRUSHING HAZARD!

To reduce risk of death 
or serious injury, read 
manual BEFORE using 
machine. 
To get a new manual, call 
(800) 523-4777 or go to 
www.grizzly.com.

WARNING!

WARNING!

WARNING!
INJURY/SHOCK 

HAZARD!
Disconnect power 
before adjustments, 
maintenance, or 
service.

Always wear safety 
glasses and hearing 
protection when using 
this machine.

EYE/HEARING 
HAZARD!

302

303

304
305

307

G0996
301

308

306

305

305

305

Labels & Cosmetics

REF PART # DESCRIPTION REF PART # DESCRIPTION
301 P0996301 MODEL NUMBER LABEL 305 P0996305 ELECTRICITY LABEL
302 P0996302 COMBO WARNING LABEL 306 P0996306 MACHINE ID LABEL
303 P0996303 CRUSHING HAZARD LABEL 307 P0996307 GRIZZLY NAMEPLATE SMALL
304 P0996304 TOUCH-UP PAINT, GRIZZLY BLACK 308 P0996308 TOUCH-UP PAINT, GRIZZLY GREEN

Safety labels help reduce the risk of serious injury caused by machine hazards. If any label comes 
off or becomes unreadable, the owner of this machine MUST replace it in the original location 
before resuming operations. For replacements, contact (800) 523-4777 or www.grizzly.com.


